46-807

WOo0D LAT

WL-5
434-03-655-0002
Dated 11-15-85

HE SAFETY SHIELD

& O—26 ) 3 : O
Ref, Part Ref, Part
No. No. Description No, No. 'Description
1 434-03-014-5008 Lt. Bracket 18 901-01-060-0657 5/16-24 x 1/2" Hex Hd, Cap Scr.
2 434-03-014-5009 Rt, Bracket 19 901-01-060-0659 5/16-24 x 2" Hex Hd, Cap Scr.
3 434-03-108-5002 Rod 20 901-01-060-0649 5/16-18 x 1" Hex Hd, Cap Scr.
4 434-03-049-5001 Back Frame 21 904-02-020-2086 5/16" Lockwasher
5 434-03-049-5002 Cross Frame 22 902-01-010-1300 5/16-18 Hex Nut
6 434-03-049-5003 Ft, Frame 23 901-01-060-0612 1/4-20 x 5/8" Hex Hd, Cap Scr,
7 434-03-014-5010 Bracket 24 902-01-210-1007 1/4~20 Hex Nut
8 434-03-014-5011 Adj. Bracket 25 904-01-010-1614 1/4" Washer
9 434-03-014-5012 Mtg. Bracket 26 904-01~010-1615 3/8" Washer
10 434~03-030-5002 Slide Bar 27 904-01-~010-1620 5/16" Washer
11 434-03-014~5013 Bracket 28 901-02~010-0554 8-32 x 1/2" Rd, Hd, Scr,
12 434-03-088-5001 Lock Ass'y, * 901-02~030~0459 8-32 x 3/4" Flt, Hd, Scr,
13 434-03-123-5001 Front Panel 29 434=03=104-5002 Mounding Spacer (H.D. Lathe only)
14 434-03-124-5001 Rear Panel - 30 901-01-060-0613 5/16-18 x 1-3/4" Hex Hd. Cap Scr.
15 434-03-017-5001 Spacer (H.D. Lathe only)
16 434-03~126-5001 Top Panel 31 901~01-060-0649 5/16-18 x 1" Hex Hd, Cap Scr.
17 902-01-010-5900 Nut (Std. Lathe only)
32 902-01-010-1300 5/16-18 Hex Nut

NOT SHOWN

e




